

## CDDP+VNR療法

## 3週1クール

	薬品名	投与量	日程
治療薬	シスプラチン注	80mg/m <sup>2</sup>	day1
	ビンレルビン注	25mg/m <sup>2</sup>	day1、8
支持薬	パロノセトロン注	0.75mg	day1
	デキサメタゾン注	9.9mg	day1
	アプレピタント	125mg 80mg	day1-3